

SOARCHO MEDICAL TECHNOLOGY (HUAI' AN) CO., LTD
ROOM 707, HUAISHANG BUILDING, SHENZHEN ROAD, QINGJIANGPU DISTRICT, HUAI' AN CITY,
JIANGSU PROVINCE, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A) Nonwoven fabric (Nonwoven Fabric: Polypropylene Material for Disposable Curtains)

End Use : (A) Antimicrobial and Flame-Retardant Disposable Nonwoven Cubicle Curtain
Manufacturer : Huarui Medical Devices (Jinhu) Co., Ltd

Sample Receiving Date : Jun 10, 2026

Testing Period : Jun 10, 2026 - Jun 16, 2026

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant

Conclusion A Remark

Textiles and Textile Products -
Burning Behaviour - Curtains and
Drapes - Measurement of Flame
Spread of Vertically Oriented
Specimens with Large Ignition
Source See Results

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch

Jack Zhang

jack-yl_zhang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd.
Hangzhou Branch

Room 510-513, 5/F, Building 2/Rm 701-713, 7/F, Room 401-417, 4/F, & Room 106, 1/F, Building 71/F, Building 03-4/F, Building 4, No. 1180, Bin'an Road, Changhe Street, Binjiang District, Hangzhou, Zhejiang, China t (86-571) 86791199 www.sgs.com.cn
中国·浙江·杭州市滨江区长河街道安澜180号4楼、6楼、7楼、10楼、7楼401-417室、7楼701-713室、1楼510-513室 t (86-571) 86791199 sgs.china@sgs.com

Test Result

Textiles and textile products — Burning behaviour — Curtains and drapes — Measurement of flame ^ spread

of vertically oriented specimens with large ignition source

(EN 13772:2011)

Sample: A

As received

Specimen	Lengthwise				Widthwise			
	1(face)	2(back)	3(face)	4(face)	1(face)	2(back)	3(face)	4(face)
T1 severed (Y/N)	N	N	N	N	N	N	N	N
T2 severed (Y/N)	N	N	N	N	N	N	N	N
T3 severed (Y/N)	N	N	N	N	N	N	N	N
T3 (seconds)	/	/	/	/	/	/	/	/
Damaged length (mm)	112	95	99	108	105	101	92	110
Flaming debris (Y/N)	N	N	N	N	N	N	N	N

Remark:

- T1 From the start of the application of the igniting flame to the severance of the first marker thread (240mm)
- T2 From the start of the application of the igniting flame to the severance of the second marker thread (390mm)
- T3 From the start of the application of the igniting flame to the severance of the third marker thread (540mm)
- Y Yes
- N No

Burner ignition location: Bottom edge ignition

Ignition time: 10s

Gas used: Propane

^ The test was carried out by SGS Shanghai Laboratory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Room 510-513, 5/F, Building 2/Room 701-713, 7/F, Room 401-417, 4/F, & Room 106, 1/F, Building 71/F, Building 03-4F, Building 4, No.1180, Bin'an Road, Changhe Street, Binjiang District, Hangzhou, Zhejiang, China t (86-571) 86791199 www.sgs.com.cn
中国·浙江·杭州市滨江区长河街道安联180号4楼、6楼、7楼、106室、401-417室、701-713室、1幢510-513室 t (86-571) 86791199 sgs.china@sgs.com

Sample Photo



Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

End of Report

Scan to see the report



SL62606327276801TX

Verification:
check.sgsonline.com.cn



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC 检测技术有限公司杭州分公司
Inspection & Testing Services
Hangzhou Branch

Room 510-513, 5/F, Building 2/Room 701-713, 7/F, Room 401-417, 4/F, & Room 106, 1/F, Building 71/F, Building 03-4F, Building 4, No.1180, Bin'an Road, Changhe Street, Binjiang District, Hangzhou, Zhejiang, China t (86-571) 86791199 www.sgsgroup.com.cn
中国·浙江·杭州市滨江区长河街道安联180号4楼·4层、6楼、7楼106室、7楼401-417室、7楼701-713室、1楼510-513室 t (86-571) 86791199 sgs.china@sgs.com